
Submit Manuscript | http://medcraveonline.com

Abbreviations: CCDC, canadian health laboratory centre for 
disease control; CDU, crude distillation unit; KNWTP, kaduna north 
water treatment plant; KSWBL, kaduna state water board laboratory; 
KRPC, kaduna refinery and petrochemical company; NIS, national 
institute for standards; VOCs, volatile organic compounds; WHO, 
world health organization

Introduction
Ozone is a colorless, pungent, highly reactive gas, considered as a 

secondary pollutant; it is not emitted into the air directly. It is composed 
of three oxygen atoms (O3) and the principal component of smog, 
which is caused primarily by automobile emissions, predominantly in 
urban areas. Distinct from the stratospheric ozone layer, which lies 10 
[...]
© 2018 Idris et al. This is an open access article distributed under the terms of the Creative Commons Attribution License, which 
permits unrestricted use, distribution, and build upon your work non-commercially.

Analytical studies to tracing the effects of ozone 
chemicals on an existing water treatment plant

Volume 3 Issue 1 - 2018

MN Idris,1 S Babayo,1 AI Ibafe2

1Department of Chemical Engineering University of Maiduguri, 
Nigeria
2Department of Chemical Engineering University of Benin, 
Nigeria 

Correspondence: MN Idris, Department of Chemical 
Engineering University of Maiduguri, Nigeria Tel +234(0)705-
877-1096, Email idrismn@hotmail.com
 
Received: June 16, 2017 | Published: February 12, 2018

Abstract

The quest to living and dining in a healthy environment do not only prolong the life of 
human being alone but the lives of all other important creative’s around them. Human 
and industrial activities around the urban cities across the globe have continually posing 
treats to achieving the objective of a healthy living. This study is on tracing the effects of 
ozone chemicals on the Kaduna North Water Treatment Plant (KNWTP) and some selected 
points on the public consumption outlets. The qualitative analysis was done by comparing 
the laboratory results obtained with the acceptable value range of traced elements, pH 
and turbidity as in accordance with World Health Organization (WHO) standard. It was 
observed that many of the trace elements fall within the WHO standard with the exception 
of carbon (IV) dioxide (CO2) concentration of the raw water and treated water of about 
16.00ml and 12.00ml respectively, and that of Nitrite (NO3) with concentration range of 
0.25mol/liter and 0.16mol/liter respectively, in which both values fall above the required 
standard for drinking water of 9.50ml and 0.11mol/liter respectively. In summary, the study 
shows that the activities and performance of KNWTP are relatively in good order.

Keywords: analysis, ozone chemicals, water treatment, CO2, NO3

3

International Journal of Petrochemical Science & Engineering

Research Article Open Access

https://creativecommons.org/licenses/by-nc/4.0/
http://crossmark.crossref.org/dialog/?doi=10.15406/ipcse.2018.03.00071&domain=pdf


Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant 16
Copyright:

©2018 Idris et al.

Citation: Idris MN, Babayo S, Ibafe A. Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant. Int J Petrochem Sci Eng. 
2018;3(1):15‒26. DOI: 10.15406/ipcse.2018.03.00071

The difficulties to regulating O3 occurs in the regions of high NOx 
(primarily urban centres and power plant plumes), ozone formation 
is limited by the availability of hydrocarbons. In regions of low 
NOx (primarily rural areas with abundant emission of natural 
hydrocarbons), O3 formation is limited by the availability of NOx.4 
Tropospheric ozone is an air pollutant that causes adverse human 
health impacts. Increasing industrialization without emissions controls 
will increase releases of chemical precursors to ozone, such as NOx 
and VOCs. Changes in climate, including increasing temperature and 
other changing meteorological variables, have a complex effect on 
ozone concentrations. Previous studies have explored the impacts of 
future emissions and climate on surface ozone concentrations using 
climate and Chemical transport models.5

Ozone layer

The ozone layer is known to be scattered between 19 and 30 km 
(12 to 30 miles) up in the Earth’s atmosphere, in a region called the 
stratosphere. Ozone is created in the stratosphere when UV radiation 
from the Sun strikes molecules of O2 and causes the two oxygen-
atoms to split apart. If a freed atom bumps into another (O2), it 
joins up, forming ozone (O3). This process is known as photolysis. 
At different temperature and pressures (i.e. varying altitudes within 
the stratosphere), there are different formation and destruction rates. 
Ozone concentrations are highest between 19 and 23 km.6 The ozone 
dispersion layers are presented in Figure 1, Figure 2 below. The source 
reference is http,//int.search.tb.ask.com

Figure 1 Profile on ozone dispersion layers.

Ozone water intermolecular attraction

Ozone, which is generated in the stratosphere, is well known to 
strongly absorb solar radiation in the ultraviolet (UV) region and 
contribute to the radiative forcing of the atmosphere that influencing 
climate. Tropospheric ozone can be produced photo-chemically in 
situ or transported down from the stratosphere. Tropospheric ozone 
exhibits significant radioactive forcing, because (O3) is a greenhouse 
gas, but it also acts as a pollutant; its concentration is one of the 
measures to indicate the air quality worldwide.7 The implications of the 
ozone spectral changes in terms of atmospheric OH production rates 
are evaluated and lead us to the conclusion that the photochemistry 
on clouds constitutes an additional source of OH radicals in the 
troposphere.8

Figure 2 Ozone 3D dispersion layers.

The world health organization (WHO)

The WHO has major functions to propose regulations, guidelines, 
and recommendations in order to realize human right to have access. 
There are certain problems in water treatment which are either a 
chemical or biological order that prove particularly difficult to correct. 
Some of these relate primarily to surface waters, although they can 
also affect ground water. Dissolved aluminium is rarely found in 
excessive quantities in raw water. Higher aluminium concentrations 
are sometimes found in waters that have undergone treatment using 
an aluminums salt where the flocculation pH has not been accurately 
controlled (between 6.0 and 7.2). This problem can be avoided by 
accurately controlling the pH valve (i.e., the pH adjustment chemical 
must be added with the coagulant) or by replacing the aluminium 
sulphate with ferric chloride or polymers.9

Water pollution

Water pollution occurs when a body of water is adversely affected 
due to the addition of large amounts of chemical and polluted 
materials substance to the water. The sources of water pollution are 
categorized as being a point source or a non-source point of pollution. 
Point sources of pollution occur when the polluting substance is 
emitted directly into the waterway. For instance, a pipe spewing 
toxic chemicals directly into a river is a good example. A non- point 
source occurs when there is runoff of pollutants into a waterway, 
when fertilizer from a field is carried into a stream by surface runoff.10 
The various types of water pollution are, toxic, organic, thermal and 
ecological pollution. Table 1 represents the WHO values for drinking 
water constituents and characteristics, as reported by.11

History and process operations of the KNWTP

KNWTP was commissioned for operation in the year 1972. This 
was able to sustain water supply to the major parts of Kaduna state. 
Initially the daily production is was 40 million liters per day (MLD), 
and debottlenecked to 90 MLD due to population increase. In 1980, 
a new plant was constructed having a capacity of 150 MLD. The 
KNWTP is situated along the Federal Government College (FGC), 
Malali off-Rabah road, Kaduna. The plant was designed to treat raw 
water from river Kaduna which is situated at about half- kilometer to 

https://doi.org/10.15406/ipcse.2018.03.00070


Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant 17
Copyright:

©2018 Idris et al.

Citation: Idris MN, Babayo S, Ibafe A. Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant. Int J Petrochem Sci Eng. 
2018;3(1):15‒26. DOI: 10.15406/ipcse.2018.03.00071

the treatment plant through underground pipes. The plants (old and 
new) have a total capacity of treating about 3,100m3 of water daily 
which was constructed by metallurgical construction company of 
China. The treatment plant comprises of units such as, the laboratory 

(quality assurance), raw water inlet channel, clarifiers (clarification 
units), ground reservoirs, treated water, treatment water pumping 
station, and chemical dosing plant. 

Table 1 Water Quality Criteria for Drinking

S/No. Parameter Unit Highest desirable Maximum possible

level level

1 pH 1-14 7.0 -8.5 6.5 - 9.2

2 Color Alpha 15 50

3 Turbidity FTU 5 25

4 Dissolved Oxygen mgL-1 7.5 -

5 Conductivity (NaCl) mgL-1 40 -

6 Total Solids mgL-1 500 1500

7 Silica mgL-1 - 40

8 Sulphate mgL-1 200 400

9 Chlorine mgL-1 0.2 1

10 Chloride (NaCl) mgL-1 200 600

11 Ammonia (NH3) mgL-1 0.05 0.2

12 Nitrate mgL-1 5.6 11.3

13 Nitrite mgL-1 - 0.1

14 Hardness mgL-1 150 200

15 Alkalinity mgL-1 - 150

16 Iron mgL-1 0.1 1

17 Manganese mgL-1 0.05 0.5

18 Magnesium mgL-1 30 150

19 Copper mgL-1 0.05 0.1

Source: Environmental Protection Agency, Drinking Water Treatment, United States of America EPA (2004).

The objectives of KNWTP are, 

i.	 To meet up with the WHO standard

ii.	 To be able to determine the volume of water been process per 
day and

iii.	 To pave ways for proper disinfection of treated water for free 
and safe consumption by the public 12.

Stages of water treatment plant (Kaduna North): The nature of 
water treatment depends on the kind of impurities the water contains. 
Surface water is likely to be dangerously contaminated and turbid. 
Some surface water contain large particles of organic matter, others 
are dirty brown in colour and may contain a lot of bacteria, while 
some are free from both large number of bacteria and dirty colour. 
However, irrespective of either the amount of bacteria or turbidity, the 
KNWTP Malali does carry out their daily treatment. This is a verified 
statement during the course of this research studies.

The Malali water works is made up of two plants which are old and 
the new plant. The old plant is made up of five units which are the; 

abstraction unit (water intake), the pre-settling unit, the clarifying unit, 
filtration unit and the storage unit. While the new plant is made up of 
the raw water intake unit, balancing tank, chemical preparation unit, 
mixing chamber (flow division chamber), clarifying unit, filtration 
unit, disinfection unit, storage unit and distribution unit. All these units 
are connected to one another. The raw water flows from river Kaduna 
by gravity to an alteration water intake structure. The processes 
are; water intake, screening, aeration, mixing (pre-chlorination), 
coagulation, flocculation, settling, filtration, disinfection, storage and 
distribution.12

Water intake section: The intake section is located at the river bank 
where the treatment process begins. Raw water is pumped directly 
from the river by the help of centrifugal pumps which are submersible, 
into the balancing tank. There are six pumps at the intake; pumps 1, 
2 and 3 have the total capacity of 2,084 liters/hr, while pump 4 has 
capacity of 3,550 liters/hr, pumps 5 and 6 have the capacity of 3,331 
liters/hr. There are also screen bars which block debris and other 
larger objects from passing through the pumps. The tower can also 
be called low lift.12 The raw water was then subjected to screening, 
chemical pre-treatment and pre-sedimentation processes.

https://doi.org/10.15406/ipcse.2018.03.00070


Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant 18
Copyright:

©2018 Idris et al.

Citation: Idris MN, Babayo S, Ibafe A. Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant. Int J Petrochem Sci Eng. 
2018;3(1):15‒26. DOI: 10.15406/ipcse.2018.03.00071

Aeration: Aeration (also called aerification) is the process by which 
air is circulated through, mixed with or dissolved in water. This takes 
place at the balancing tank. The tank is an open tank whereby air 
circulates through the water thereby removing some certain odor, 
oxides, iron and manganese salts and to increase the oxygen content 
of the water 13 as referred in (Figure 2).

Pre-chlorination: This is the addition of chlorine to raw water in 
the mixing chamber for the purpose of disinfection, taste and odor 
control, iron and manganese removal, and to remove some gases such 
as NH3 and HS that may be present in the raw water. It also aid in 
coagulation, controlling algae problems in basins. In addition, the 
chlorine has a much longer contact time when added at the beginning 
of the treatment process, so pre-chlorination increases safety in 
disinfecting heavily contaminated water as in Figure 3. It helps to 
keep the clarifiers clean and prevents sludge within these clarifiers. A 
small amount of free chlorine must remain in the raw water to ensure 
that pre-chlorination is active.10

Figure 3 Screen bars of the intake section.

Mixing: This is a process of reaching water with chemicals. The 
coagulants prepared in the chemical building are then injected to the 
mixing chamber where it will be properly mixed with the raw water 
from the balancing tank. This kind of mixing is called flash mixing. 
Flash mixing is the even distribution of the flocculants throughout 
the volume of water in less than a second. (Figure 4) depicts the 
flow division chamber. The lime slurry is also injected to the mixing 
chamber and this is called pre-liming. The purpose of adding lime is to 
adjust the pH of the raw water and the alum is added to the raw water 
for the purpose of coagulation of dissolved or suspended colloids or 
particles present in the raw water. The formation of this flux is as a 
result of the addition of alum and it is known as flocculation and hence 
the solution no longer remains pure raw but now called flux water.13

Figure 4 Balancing tank of KNWTP.

Sedimentation/settling: Figure 5 represents the sedimentation basin. 
Once the flocs are satisfactorily formed, the water then flows to the 
sedimentation tank where the flocs settle at the bottom of the tank and 
the clear water remains at the top. There are structures at the bottom of 
the clarifiers which are called sludge blanket where sludge is formed. 
The accumulation of flocs at the bottom of the sedimentation tank is 
called sludge formation. The addition of new flocculated sludge tends 
to increase the volume of the sludge in the blanket which flows over 
into the concentrators. Sludge is drawn off on an intermittent basis 
from these concentrators.13

Figure 5 Flow division chamber of KNWTP.

Filtration: Figure 6 represents the filter galleries of the KNWTP. 
Filtration is the process whereby water in the basin is filtered by 
passing through different layers of sand bed enclosed in a tank called 
filters. After separating most floc, the water is filtered as the final 
step to remove remaining suspended particles and unsettled floc. The 
purpose of filtration is to remove suspended matter from water. The 
most common type of filter is a rapid gravity sand filter. Water moves 
vertically through the three layers of the media. Most particles pass 
through surface layers but are trapped in pore spaces or adhere to sand 
particles. Effective filtration extends into the depth of the filter. When 
the water passes through the filter bed; the filtered water is recovered 
through the filter nozzles which are fitted at the bottom of the filters, 
which is beneath the last layer of the sand bed (Figure 7). The filtered 
water then pass through the filter galleries to the reservoir tank.15

Figure 6 Sedimentation basin KNWTP.

https://doi.org/10.15406/ipcse.2018.03.00070


Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant 19
Copyright:

©2018 Idris et al.

Citation: Idris MN, Babayo S, Ibafe A. Analytical studies to tracing the effects of ozone chemicals on an existing water treatment plant. Int J Petrochem Sci Eng. 
2018;3(1):15‒26. DOI: 10.15406/ipcse.2018.03.00071

Figure 7 Filters galleries of the KNWTP.